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TR SR Y R TR &2 F23k (The following sample(s) was/were submitted and identified
by/on behalf of the applicant as) :
¥ 1% B 7 (Sample Submitted By) : £ ®iixg 2o @ (KIN JOIN CO., LTD.)
. £ #¢-(Sample Description) : THERMOPLASTIC POLYURETHANE (TPU) (# 7 #4% 4 fq)
Jzi* p # (Sample Receiving Date) : 2016/01/21

#3248 & (Testing Period) : 2016/01/21 TO 2016/01/28

B2 £ (Test Requested)
(1) #3%E = 4p %> %4 RolS2011/65/EU Annex I1% H #3745 4 (EU) 2015/863:#1:#DBP, BBP, DEHP, DIBP. (As
specified by client, with reference to RoHS 2011/65/EU Annex II and amending Directive (EU) 2015/863 to
determine DBP, BBP, DEHP, DIBP contents in the submitted sample. )

(2) 2w plFAmPHLT-F . (Please refer to next pages for the other item(s).)
BE 2 % (Test Results) : LT - % (Please refer to next pages).

Troy Chang

Signed for and\an bﬂ'n%

SGS TAIWAN LTD:
Chemical Laboratory — Taipei
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P2 % (Test Results)
B3R ER 2 (PART NAME)No. 1 o F Pk (TRANSPARENT PLASTIC PELLETS)

X < E 15 %
iRI3458 P ¥ RIS % vg 1
(Test Items) (Unit) (Method) .?;§£§ (R;zuit)

AFZ PR ¥ YAy / BBP (Butyl mg/kg 50 n. d.
Benzyl phthalate) (CAS No.: 85-68-
T)
AF - P s 7 fig / DBP (Dibutyl mg/kg 50 n. d.
phthalate) (CAS No.: 84-74-2)
MF- PR (2-v A A)fAg / DEHP| mg/kg 50 n. d.
(Di- (2-ethylhexyl) phthalate)
(CAS No. : 117-81-7) Py - g
w0 A DI (0| NG |y m atee bt | nd
isobutyl phthalate) (CAS No.: 84- referencé to TEC 62321-8
6975) - - (111/321/CD). Analysis was performed
MF- - R / DIDP (Di- mg/kg by GC/MS. 50 n. d.
isodecyl phthalate) (CAS No. :
26761-40-0; 68515-49-1)
E- "z BIpAg / DINP (Di- mg/kg 50 n. d.
isononyl phthalate) (CAS No. :
28553-12-0; 68515-48-0)
AFZ PP & Ffy / DNOP (Di-n- mg/kg 50 n. d.
octyl phthalate) (CAS No.: 117-84-
0)

# i (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (&4 )
3. MDL = Method Detection Limit (= ;* i p|4&*2 &)
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v % & 44757428 | Analytical flow chart of phthalate content

B pEA R %Ep [/ Name of the person who made measurement: Andy Shu
B plEE F 4 : %2 [ Name of the person in charge of measurement: Troy Chang

[ el /2 [Test method: IEC 62321-8])

T U
Sample pretreatment/separation

!

Bt THE v & vdei 3 255 /
Sample dissolved/extracted by THF

!

k3 iﬁi /
Dilute Extracted solution

FAEIT RS/
Analysis was performed by GC/MS

}

45 / Data

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
. Attention is

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at hit ) [ €
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's

findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /#1t i LR B4t A £ I T -+ R 2558
t+886 (02)2299 3939 f+886 (02)2299 3237 www.sgs.tw

Member of the SGS Group



5.5 (No. ) : CE/2016/14645 p # (Date) : 2016/01/28 7 # (Page) : 4 of 4

P I

KIN JOIN CO., LTD.

oY B &8R- 166%

NO. 166, RENHUA RD., DALI DIST., TAICHUNG CITY 41278, TAIWAN, (R. 0. C.)

X BEY 4o BEHET 0 MEAF R EHRBZFE/I0F X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CE/2016/14645

xx 372 % & (End of Report) *x*
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